
                                              DUXBURY G-4805
POS NR. SPARE PART DESCRIPTION PCS. PR0DUCT NUMBER

1 AERATOR BODY 1 2000.16

2 AERATOR INSERT + SEAL 1 2004.54

3 SPOUT ASSEMBLY 1 2066.25

4 O-RING SEAL 0.7"x0.09"  (18.3x2.4)mm 3 9916.161

5 DIVERTER 1 2001.91

6 O-RING SEAL 0.63"x0.07" (16x1.8)mm 1 9917.157

7 BASE RING 1 2016.41

8 SCREW M5x8 1 9903.142

9 BODY OF FAUCET 1 2066.20

10 RING 1 2066.62

11 CHECK VALVE INSERT 1 2000.38

12 HOSE M15x1 L=47.24" (L=1200)mm 1 2901.04

13 HOSE M10x1-9/16-24UNEF 2 2901.01

14 SCREEN 2 2062.73

15 MOUNTING KIT 1 2035.80

16 CARTRIDGE Ø1.37"  (Ø35)mm 1 2043.19

17 NUT 1 2035.51

18 CARTRIDGE COVER 1 2066.58

19 SCREW M4x10 1 9903.019

20 HANDLE BODY 1 2066.43

21 SCREW M4X4 1 9903.024

22 PIN 2 3900.59

23 HANDLE  1 2066.50

24 NOZZLE 1 2214.53

25 STRAINER 1 2214.58

26 PLATE 1 2214.59

27 STRAINER SEAL 1 2214.73

28 NUT 1 2214.72

29 O-RING SEAL 0.65"x0.07" (16.5x2)mm 1 2214.71

30 SPRING PRESSURE 1 2214.69

31 SEAL 1 2214.70

32 CONICAL SPRING 1 2214.68

33 SLEEVE SPRING 1 2214.67

34 SPINDLE SEAL 1 2214.66

35 SPRAY HEAD 1 2214.40

36 SPINDLE  1 2214.65

37 LEVER 1 2214.60

38 PIN 1 2214.64

39 SLEEVE SEAL 1 2214.74

40 SPRAY HANDLE 1 2214.45

41 SEAL 1 2214.75

42 SPRAY HANDLE BASE 1 2214.49

43 PIPE 1 2214.76

44 SPRAY BASE 1 2000.33

45 RUBBER WASHER 2 2214.37

46 NUT 1 2214.38


